
COOKTOP PARTS

1

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

5−01 Litho in U.S.A. (jac) Part No. 8187601

30" Freestanding
Gas Range

DESIGNER STYLE
Convection Oven



2

COOKTOP PARTS
For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5

(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

1 Literature Parts
LIT9753562 Installation

Instructions
LIT9753620 Use & Care Guide
LIT9752686 Smart & Easy Guide
LIT9753621 Tech Sheet
LIT9753622 Wiring Diagram
LIT9752775 Template, Anti−Tip
LIT3191638 Safer Cooking Tips
LIT9753848 LP Installation

Instructions
2 9754102 Gasket, Cooktop
3 Trim, Cooktop

(Right Hand)
9751275PW White
9751275PB Black
9751275PC Biscuit

(Left Hand)
9751276PW White
9751276PB Black
9751276PC Biscuit

4 9781982 Gasket, Cooktop
5 9754197 Support, Burner
6 9751629 Bracket, Pivot

9752003 Washer, Pivot
7 Cooktop, Glass

9753606CO Opaque White
9753606CB Black
9753606CT Biscuit

8 9753691 Bracket, Support
9 Cover, Light

9751327 White
9751632 Black
9753320 Biscuit

10 Backsplash
9781896GB Black

9781896GW White
9781896GC Biscuit

11 Bezel, Burner
Mouse Gray

9753601GS 6K RF−LR
9753602GS 12K RR
9753600GS 14K LF

Black
9753601GB 6K RF−LR
9753602GB 12K RR
9753600GB 14K LF

13 Grate, 2 Burner
9753616GS Mouse Gray
9753616GB Black

15 9752638 Pad, Grate (4)
16 Cap, Burner

Mouse Gray
3191899 6K RF−LR
3191905 12K RR

9753939GS 14K LF
Black

3191898 6K RF−LR
3191904 12K RR

9753939GB 14K LF
17 341196 Thermo−Disc

18 Cap, Vent
9751271GW White
9751271GB Black

19 9751366 Cap, Vent
20 9751984 Fuse, Bi−Metal
22 9752006 Thermostat, Fixed
23 Bumper, Rubber

9750969 White
9780771 Black

26 9751664 Cover, Backsplash
27 Endcap, Backsplash

(Right Hand)
9781885FB Black

9781885FW White
9781885FC Biscuit

(Left Hand)
9781884FB Black

9781884FW White
9781884FC Biscuit

28 Glass, Backsplash
9753910CW White
9753910CB Black
9753910CC Biscuit

9753292 Clear Glass
(Stainless Model)

29 9781490 Seal
30 9754071 Panel, Backguard

(Stainless)
32 9780265 Screw, 10−16 x 3/8
33 3149333 Screw, 10−16 x 1/2
34 9751871 Screw, 10−16 x 1



COOKTOP BURNER PARTS

3

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

1 Burner Base
W/Orifices

9754183 6K RF−LR
9754189 12K RR
9754192 14K LF

2 9753610 Tubing, Burner(RF)
3 9753611 Tubing, Burner(RR)
4 9753608 Tubing, Burner(LF)
5 9753609 Tubing, Burner(LR)
6 9754148 Tubing, Manifold

7 Valve, Burner
9753045 6K RF−LR Red Stem
9753044 12K RR Black Stem
9753614 14K LF Plain Stem

8 3185829 Bolt, Gas Valve(4)
9 9752994 Spark Switch &

Harness Assembly
11 Manifold

9754116L Left Hand
9754116R Right Hand

13 9754215 Electrode

16 Orifice, Burner
9753928 6K RF−LR
9753929 12K RR
9753930 14K LF

18 9751854 Tubing, Flex
19 Head, Burner

8273216 6K RF−LR
8273214 12K RR
4455849 14K LF
9754136 Pad, Burner Ring

20 8281147 Screw, 8−18 x 5/8



CONTROL PANEL PARTS

4

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

1 Console, Glass
9781973CW White
9781973CB Black
9781973CC Biscuit

2 9781980 Timer, Electronic
3 9780271 Screw, 8−18 x 1/4
4 End Cap

Right Hand
9751280FW White
9751280FB Black
9751280FC Biscuit

Left Hand
9751279FW White
9751279FB Black
9751279FC Biscuit

7 9780265 Screw, 10−16 x 3/8
8 Knobs, Control

9751199FW White
9751199FF Black
9751199FC Biscuit

23 3191387 Seal, Switch
24 9781488 Spacer, Bottom

Trim



DOOR AND DRAWER PARTS

5

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601



DOOR AND DRAWER PARTS

6

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

2 Trim, Door−Left
9782003PW White
9782003PB Black
9782003PC Biscuit

3 Trim, Door−Right
9782004PW White
9782004PB Black
9782004PC Biscuit

4 Trim, Door Bottom
9781209PW White
9781209PB Black
9781209PC Biscuit

5 Glass, Door
9781627PW White
9781627PB Black
9781627PC Biscuit

9754041 Stainless

6 Vent, Door
9753498GW White
9753498GB Black
9753498GC Biscuit

9781490 Seal, Door
9781659 Gasket, Vent

8 Handle, Door
9780523PW White
9780523PB Black
9780523PC Biscuit

9 9781449 Gasket, Door Glass
10 9782033 Hinge, Door R or L
12 9781602 Frame, Window
13 9781586 Shield Door
14 9780771 Bumper, Rubber
15 9781593 Glass, Door (2)
16 9755177 Seal, Glass
18 9754006 Insulation
19 9781600GM Liner, Door
20 9780583 Drawer & Roller

9750257 For Stn. Steel MDL

21 9750169 Bracket, Drawer
22 423713 Support, Roller
23 9750676 Retainer, Door
24 Front, Drawer

9782108PW White
9782108PB Black
9782108PC Biscuit
9782109PB For Stn.Steel MDL

25 9750693 Heat, Channel
27 90296 Clip
28 9781502 Retainer, Glass
29 9780265 Screw
30 3400075 Screw
31 9781072 Screw
33 Stainless Model
34 9750614PB Trim, Drawer−Top
35 9753329 Spacer
36 9754062 Panel, Drawer
37 9750613PB Trim, Drawer−Btm



OVEN CHASSIS PARTS

7

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601



OVEN CHASSIS PARTS

8

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

1 8053421 Module, Spark
98997 Clip

2 9750514GM Chassis, Front
5 9753335GM Oven Liner
6 9755179 Gasket Oven
7 Oven, Side L or R

9781907PW White
9781907PB Black
9781907PC Biscuit

8 9780664 Shield, Insulation
9 9751789 Fan Duct, Side

10 9782329 Duct
11 9752637 Burner Box
12 9752735 Retainer,

Insulation
13 9751653 Duct, Top
14 9751060 Support, Fan
15 9750223 Drawer Rail, Left

9750224 Drawer Rail, Right
16 9751020 Motor, Fan
17 9750147 Bottom Rail (2)
18 312701 Foot, (4)
19 9782005 Hinge, Door L or R
21 9782051 Shield, Drawer
22 9782050 Plate, Reflectance
23 9780265 Screw, 10−16 x 3/8
24 9782326 Shield, Heat
25 9751592 Vent Tube
29 9781581 Door Switch
30 9751808 Screw, 8−18 x 1
31 9780270 Screw, 8−18 x 3/8



BROILER & OVEN BURNER PARTS

9

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

1 9752737 Shield, Oven (2)
2 9752738 Flame Shield, Bake
3 9752922 Burner, Broiler
4 9751367 Burner, Bake
6 9753108 Ignitor,
7 9752858 Bracket,

Broil Shooter
8 9752736GM Pan, Oven Bottom
9 9782061 Tubing, Broil

10 9752698 Valve & Regulator
Assembly

11 776593 Screw, 1/4−20x1/2
12 9781015 Tubing, Valve

To Regulator
13 9752734 Pan Support, Bake
14 9751600 Bracket, Bake
15 9751203 Nut #18 5/8
16 9752920 Coverbox

(Broiler Tubing)
17 9752716 Orifice #54
18 9751643 Screw, 10−24 x 3/8
19 9780265 Screw, 10−16 x 3/8



OVEN PARTS

10

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

1 9781543 Assembly, Fan
2 9780272 Screw, 10−16 x 1/2
9 9751904GM Baffle, Convection

9780270 Screw, (2)
8 x 3/8

10 4167277 Lock−Nut, Cvr.Jack
11 4167266 Jack Cover
12 305289 Gasket

13 4173575 Receptacle, Probe
14 3179672 Spacer, Tubing
15 8935 Bulb, Oven
16 9781050 Light, Socket
17 3150144 Probe
18 420104GM Grill, Broiler
19 420101GM Pan, Broiler

20 9750827 Rack, Roasting
21 9750823 Rack, Standard (3)
22 9782081 Sensor
23 9781049 Lens, Light
24 3184533 Gasket, Lens
25 9780265 Screw, 8−32 x 3/8



REAR CHASSIS PARTS

11

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

1 9751051 Back, Chassis
2 340184 Screw, 10−16 x 1.5
3 9751353 Panel, Rear Cover
4 423247 Screw, 10−16 x 3/8
5 9751418 Bracket, Lock
6 9751500 Bracket, Regulator

Valve

7 9751439 Oven Lock Assy.
8 9751590 Solenoid
9 422222 Screw,10−32 x 5/16

10 424238 Washer, #10 Lock
12 9751763 Switch, Interlock

13 9750887 Screw, 4−40 x 1
14 9750888 Nut (2)
15 9750523 Rod, Lock
17 258076 Block, Terminal
18 98884 Screw, 10−16 x 1
19 9780265 Screw, 10−16 x 3/8



MISCELLANEOUS PARTS

12

For Models:KGRT607HWH5, KGRT607HBT5, KGRT607HBS5, KGRT607HBL5
(White)              (Biscuit)          (Stainless Steel)    (Black)

8187601

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

Illus.     Part
No.       No.     DESCRIPTION

SPLICING WIRES−−25FT.

LENGTH

242828 Wire, Black
12 Ga. 150 c

242820 Wire, Black
14 Ga. 150 c

242821 Wire, Blue
14 Ga. 150 c

242822 Wire, Brown
14 Ga. 150 c

242830 Wire, Brown
14 Ga. 200 c

242823 Wire, Green
14 Ga. 150 c

242824 Wire, Orange
14 Ga. 150 c

242829 Wire, Red
12 Ga. 150 c

242825 Wire, Red
14 Ga. 150 c

242831 Wire, Red
14 Ga. 200 c

242826 Wire, White
14 Ga. 150 c

242827 Wire, Yellow
14 Ga. 150 c

242832 Wire, Yellow
14 Ga. 200 c

PAINT, TOUCH−UP (1/2oz.)

72017 White
72107 Almond

511873 White Porcelain
(2 Oz.)

4392899 Biscuit

PAINT, PRESSURIZED SPRAY
(12 oz.)

350930 White
350956 Almond
285006 Superior Black
206922 Primer (White)

4392901 Biscuit

PAINT, BULK (1 qt.)

799344 White (Uncut)
978883 Almond (Uncut)

4392900 Biscuit (Uncut)

REFINISHING MATERIAL

799832 Kit, Porcelain
Repair
(White)

242756 Touch−Up
Self−Clean (1/2 Pt.)

INSULATION

9754004 Insulation, Wrap
9754011 Insulation, Rear
9754005 Insulation, Bottom
9754301 Insulation, Flue

Cut Out

CLEANER, COOKTOP

9753543 Glass Cleaner
3183488 Scraper

ACCESSORIES

241430 Foil, Aluminum
Oven (18" X 25’)

CONVERSION KIT

Gas Conversion Kit
9753604 LP
9752717 Natural

LUBRICANT

261582 Grease

ANTI−TIP KIT

9751745 Anti−Tip Kit

WIRING HARNESS PARTS

9782134 Harness, Wire
(Main Harness)

9751708 Harness, Wire
(Neutral Gas)

9753808 Harness, Wire
(Spark Control)

9750376 Harness, Wire
(Oven Door)

9753374 Harness, Wire
(Dual Oven Light)

9752769 Harness, Wire
(Spark Module)

20082084 Tie, Wire
9781555 Clip, Wire
9751868 Grommet Harness (2)
3196520 Clip, Wire
9781055 Power Cord


	COOKTOP
	LITERATURE
	COOKTOP BURNER
	CONTROL PANEL
	DOOR AND DRAWER
	OVEN CHASSIS
	BROILER & OVEN BURNER
	OVEN
	REAR CHASSIS
	OPTIONAL

